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Package leaflet for emergency supplies 
 

This is a special medicine to be taken in the event of radiation accidents involving the 
release of radioactive iodine. 
It must not be taken unless expressly instructed by a physician or the competent 
authorities. 

 

This medicine must not be taken in the following cases: 

 an overactive thyroid, 

 known hypersensitivity to iodine or any of the other ingredients, 

 dermatitis herpetiformis (Duhring’s disease), 

 hypocomplementaemic vasculitis. 

 
Dear User 
Please read the following package leaflet carefully, as it contains important 
information that you should bear in mind when using this medicine. If you have any 
questions, please contact your doctor or pharmacist. 
 
 

Package leaflet: Information for the user 
 

Potassium Iodide “Lannacher” 65 mg tablets 
Potassium iodide 

 
 
 
What is in this leaflet 
1. What Potassium Iodide “Lannacher” and what it is used for 
2. What you need to know before you take Potassium Iodide “Lannacher” 
3. How to take Potassium Iodide “Lannacher” 
4. Possible side effects 
5. How to store Potassium Iodide “Lannacher” 
6. Contents of the pack and other information 
 
 
1. What Potassium Iodide “Lannacher” is and what it is used for 
In accidents at nuclear facilities, especially nuclear power stations, radioactive iodine may 
also be released under unfavourable circumstances. Radioactive iodine has the same 
chemical and biological properties as natural iodine found in food and is therefore stored as 
normal, non-radioactive iodine in the thyroid gland. 
At the dosage stated, Potassium Iodide “Lannacher” saturates the thyroid with iodine. 
This prevents the uptake of radioactive iodine into the thyroid gland (known as iodine 
blockade). This type of iodine tablet is not suitable for countering the iodine deficiency found 
in Germany. 
 
Potassium Iodide “Lannacher” is used for iodine blockade in the event of nuclear 
accidents. 
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In the event of a risk posed by radioactive iodine, the competent authorities will issue 
information through the media, telling you how potassium iodide tablets will be provided and 
how long they should be taken. 
 
2. What you need to know before you take Potassium iodide “Lannacher” 
Do not take Potassium Iodide “Lannacher” 

 if you have an overactive thyroid, 

 if you are allergic to potassium iodide or iodine. This is very rare and must not be 
confused with the common allergy to medicines known as X-ray contrast media (which 
enhance images of structures and functions in the body, so that they can be seen more 
clearly, e.g. on X-rays). 

 if you are allergic to any of the other ingredients (listed in section 6), 

 if you suffer from a disease where blisters, skin reddening and eczema occur, mainly 
at the elbows or knees (dermatitis herpetiformis/Duhring’s disease). 

 If you suffer from allergy-induced inflammation of the blood vessel walls 
(hypocomplementaemic vasculitis). 

 
Take special care with Potassium Iodide “Lannacher” 

 if you are over 45 years old. It is not recommended to carry out iodine blockade in 
people over 45 years old for two reasons: 

o Germany is one of those iodine deficiency regions where metabolic disorders 
occur more frequently in the thyroid gland with increasing age. This is known as 
functional autonomy and increases the risk of side effects from iodine blockade. 

o With increasing age, there is a sharp decrease in the risk of a malignant tumour 
caused by radiation. 

 if you have a disorder affecting your windpipe (trachea). Giving large amounts of iodine 
can cause an increase in thyroid size, which will worsen any pre-existing airway 
constriction. 

 if you have a benign nodule in your thyroid gland which is not being treated. In 
untreated, uncontrolled, hormone-producing areas (known as “hot nodules”), there is a 
risk of massive overproduction of thyroid hormones, which, in the worst-case scenario, 
can lead to life-threatening cardiovascular reactions. As a result, people with these 
disorders should not take potassium iodide tablets. 

 if you are taking medicines for an overactive thyroid. People receiving treatment with 
antithyroid agents (thyrostatics) for an overactive thyroid must continue this treatment 
and undergo medical examinations at short intervals. 

 if you suspect that you have a benign thyroid tumour. Giving iodide in such large 
amounts can make scheduled radiotherapy impossible. Thyroid diagnosis may also be 
affected and may thereby lead to mistakes. In particular, this applies to so-called thyroid 
scintigrams (thyroid tests using radiolabelled substances) and for iodine metabolism 
studies, as well as TRH tests (a blood test to determine thyroid activity). 

 
Other medicines and Potassium Iodide “Lannacher” 
Tell your doctor or pharmacist if you are taking/using, have recently taken/used or might 
take/use any other medicines. 
 
Medicines that affect how Potassium Iodide “Lannacher” works: 
Medicines that affect thyroid metabolism (e.g. perchlorate, thiocyanate at concentrations 
above 5 mg/dL) prevent iodine uptake by the thyroid. 
 
Potassium Iodide “Lannacher” affects how the following medicines work: 
Potassium Iodide “Lannacher” makes antithyroid agents (thyrostatics) less effective. 
 
Please note that this information may also apply to medicines that you have recently 
taken/used. 
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Potassium Iodide “Lannacher” with food and drink 
Food and drink do not affect how potassium iodide works. 
 
Pregnancy and breast-feeding 
Pregnant and breast-feeding women are given the same dose as adolescents and adults. 
The duration of treatment should be restricted to 2 days in pregnant and breast-feeding 
women (see section 3 ‘“How to take Potassium iodide “Lannacher”’). 
 
Tell your doctor if you take potassium iodide during pregnancy, as he/she will closely monitor 
thyroid screening tests, which are routinely carried out in newborn infants. 
 
Driving and using machines 
Potassium iodide is not expected to impair the ability to concentrate and react. 
 
Potassium Iodide “Lannacher” contains lactose 
1 tablet contains 80 mg lactose monohydrate (milk sugar). If you have been told that you 
have an intolerance to some sugars, please talk to your doctor before taking this medicine. 
 
 
3. How to take Potassium Iodide “Lannacher” 
Do not take this medicine unless expressly instructed by the competent authorities. 
Protection is most effective if the tablets are taken shortly before or at around the time of 
breathing in radioactive iodine. If taken any later, possible protection may be reduced. 
However, you should first use Potassium Iodide “Lannacher” 65 mg tablets by no later than 
one day after uptake of radioactive iodine, as later use is likely to be harmful. 
 
How to take this medicine 
The tablets can be swallowed whole or dissolved in some liquid. Possible irritation of the 
stomach lining can be avoided by additionally drinking plenty of liquids. 
 
How long you must take this medicine 
A single dose is generally sufficient. In exceptional cases, the competent authorities or your 
doctor will give recommendations on further tablet-taking. 
However, tablet-taking should always be restricted to 1 day in newborns and 2 days in 
pregnant and breast-feeding women. 
 
Dosage 
 
Adults and adolescents 
The recommended dose is 
 
Population/age group Dosage 
Pregnant and breast-feeding women: 2 tablets (equivalent to 100 mg iodide) 
13 to under 45 years: 2 tablets (equivalent to 100 mg iodide) 
People over 45 years: Not recommended for use 
 
Use in children 
 
Population/age group Dosage 
< 1 month:  ¼ tablet (equivalent to 12.5 mg iodide) 
1 to under 36 months:  ½ tablet (equivalent to 25 mg iodide) 
3 to under 13 years: 1 tablet (equivalent to 50 mg iodide) 
 
Dividing the tablet 
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To achieve the dosage for children up to 36 months old, the tablets must be divided using the 
score line. 
Place the tablet on a hard surface with the convex side facing downwards (i.e. the side with 
bevelled edges uppermost). 
Dividing into halves: Press down on the edges of the tablet with 2 fingers. 
Dividing into quarters: Press down on the middle of the tablet with one finger. 
 
If you take more Potassium Iodide “Lannacher” than you should 
Taking very large amounts of iodide can lead to irritation of the skin and mucous 
membranes, as well as stomach ache. Essentially, the symptoms are the same as the side 
effects described in section 4. If you have severe symptoms, you should consult your doctor. 
 
 
4. POSSIBLE SIDE EFFECTS 
Like all medicines, this medicine can cause side effects, although not everybody gets them. 
 
Rare (may affect 1 to 10 in 10,000 people treated) 

 An unknown allergy to iodine may occur for the first time, with possible allergic 
symptoms such as skin redness, itching and burning in the eyes, runny nose, tickly 
cough, diarrhoea, headache and similar symptoms. Life-threatening reactions are 
possible, especially in people already suffering from dermatitis herpetiformis/Duhring’s 
disease (a disease where blisters, skin reddening and eczema occur, mainly at the 
elbows or knees (see section 2 ‘Do not take “Potassium Iodide “Lannacher”’). 

 Inflammation of the blood vessels (e.g. periarteritis nodosa). 
 
Very rare (may affect less than 1 in 10,000 people treated) 

 iodine-induced overactive thyroid. Signs of an overactive thyroid may include symptoms 
such as a rapid pulse, sweating, difficulty sleeping, shaking, diarrhoea and weight loss 
despite increased appetite. If you experience such symptoms, you should contact your 
doctor. 

 
Frequency not known (frequency cannot be estimated from the available data) 

 Irritation of the stomach lining may occur, especially if Potassium Iodide “Lannacher” is 
taken on an empty stomach. 

 
 
Reporting of suspected adverse reactions 
Reporting suspected adverse reactions after authorisation of the medicinal product is 
important. It allows continued monitoring of the benefit/risk balance of the medicinal product. 
Healthcare professionals are asked to report any suspected adverse reactions to the 
Bundesinstitut für Arzneimittel und Medizinprodukte (Federal Institute for Drugs and Medical 
Devices), Abt. Pharmakovigilanz (Department of Pharmacovigilance), Kurt-Georg-Kiesinger-
Allee 3, D-53175 Bonn, website: www.bfarm.de. 
 
 
5. How to store Potassium Iodide “Lannacher” 
Keep this medicine out of the sight and reach of children. 
 
Do not store below 5°C or above 25°C. 
Store in the original package in order to protect from light and moisture. 
 
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 
how to throw away medicines you no longer use. These measures will help protect the 
environment. 
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6. Contents of the pack and other information 
 
What Potassium Iodide “Lannacher” contains 
- The active substance is potassium iodide. 1 tablet contains 65 mg potassium iodide. 
- The other ingredients are maize starch, lactose monohydrate, microcrystalline cellulose, 

basic butyl methacrylate copolymer (Ph.Eur.), magnesium stearate (Ph.Eur.) [vegetable]. 
 
What Potassium Iodide “Lannacher” looks like and contents of the pack 
The tablets are white to slightly brownish, round, convex and have a cross-shaped score line 
on the inner side, as well as notches on the outer side. 
The tablet can be divided into equal halves and quarters. 
 
Slightly brownish discolouration will not impair the effectiveness or tolerability of the 
medicinal product. 
 
 
 
Marketing Authorisation Holder and Manufacturer 
Lannacher Heilmittel Ges.m.b.H., Schlossplatz 1, A-8502 Lannach, Austria 
 
 
 
This leaflet was last revised in August 2014. 
 
 


